WMCHC 2017 TICK-BORNE DISEASE GUIDELINES - UPDATED FEBRUARY, 2020

Ask the following questions:
1. Doyou recall a tick bite? 2. How long ago? 3. How long was the tick attached? 4. What did the tick look like, can you identify it? 5. Do you have pets that go outdoors?

SYMPTOMS:
Clinical Suspicion of tick-borne diseases: Unexplained illness, flu-like symptoms, malaise, muscle aches, joint pain, rash, Bell’s Palsy,
cardiac disturbances, neurological symptoms, sleep disturbances (but not limited to these symptoms alone).

NOTE: If the patient indicates that they were just bitten the day prior, ask patient to bring tick in with them. Testing for patients who
were just bitten will need to wait 30 days before testing can be completed.

@ « I ERYTHEMA MIGRANS (target lesion or bulls’ eye rash) I ‘ ‘

POSITIVE or indeterminate:
Reflex to confirmatory testing such as

Treat for LYME Disease and Monitor for e  Western Blot - OR- Screen for Borrelia Burgdorferi
symptoms of other tick-borne illnesses or e Tick-borne Panel by PCR (DNA Testing) - Antibodies

order TICK Borne Disease Panel by PCR and Serological tests for Bartonellosis ELISA (See Note)

(DNA Testing) and Serological tests for and Rickettsiosis

Bartonellosis and Rickettsiosis.

NEGATIVE but still symptomatic:

e  Tick-borne pane by PCR (DNA Testing) and
Serological tests for Bartonellosis and
Rickettsiosis.

If symptomatic post treatment consider IfT|ck—§orne Panel by PCR and/f)r
longer treatment with Serological tests for Bartonellosis

.g . and Rickettsiosis is POSITIVE, Treat
antibiotic

based on results.

Negative but still symptomatic:
Consider retest in 30 days.




The regimens listed below are guidelines only and may need to be adjusted depending on a patient’s age, medical history, underlying health conditions, pregnancy status or allergies. Consult an infectious disease specialist for the most current treatment
guidelines or for individual patient treatment decisions. Some experts recommend 30 days of treatment for Lyme disease.

PATHOGEN AGE DRUG DOSAGE MAXIMUM Duration, DAYS (RANGE)
Doxycycline 100 mg twice per day N/A 10-21
LYME Adults Cefuroxime axetil |500 mg twice per day N/A 14-21
Amoxicillin 500 mg 3 times per day N/A 14-21
Amoxicillin 50 mg/kg per day in 3 divided doses 500 mg per dose 14-21
LYME Children Doxycycline 4.4 mgl/kg per day orally, divided into 2 doses 100 mg per dose 10-21
Cefuroxime axetil |30 mg/kg per day in 2 divided doses 500 mg per dose 14-21
ANAPLASMOSIS
/ Adults Doxycycline 100 mg every 12 hours N/A 10-14
EHRLICHIOSIS
ANAPLASMOSIS / Child der 45 k Doxycycline 2.2 mg/kg bod ight twi d 100 mg per dose 10-14
EHRLICHIOSIS ildren under g ycy .2 mg/kg body weight twice a day g p
ANAPLASMOSIS Children less than 8 years of age
/ X ] v ,g Doxycycline 4 mg/kg per day orally or IV in 2 divided doses |100 mg per dose 4-5 OR approx. 3 days after resolution of fever
EHRLICHIOSIS severe illness without Lyme disease
4 ki day gi Il IV in 2 divided
Doxycycline dorzgi g per day given orally or [V in 2 clvice 100 mg per dose 4-5
Children less than 8 years of
ANAPLASMOSIS / ) ) > — - — —
T age severe illness with Lyme | @ Amoxicillin 50 mg/kg per day in 3 divided doses 500 mg per dose to complete a 14 day total course of antibiotic therapy
. hel
disease g OR
o
2 Cefuroxime axetil |30 mg/kg per day in 2 divided doses 500 mg per dose to complete a 14 day total course of antibiotic therapy
» . |Atovaquone 750 mg orally every 12 hrs N/A 7-10
22
2% 500-1000 mg on day 1 AND 250-1000 mg orall
£ 2 |azthromycin g on cay 8ol Insa 7-10
once per day thereafter
BABESIOSIS Adults OR
. 300-600 mg IV every 6 hours OR
2 & |clindamycin 8 v N/A 7-10
R 600 mg orally every 8 hours
o2
-
Quinine 650 mg orally 3 times a day N/A 7-10
o . Atovaguone 20 mg/kg every 12 hours 750 mg per dose 7-10
22
2 g . . 10 mg/kg once per day onday 1 AND 500 mg per dose on day 1 AND
& © |Azithromycin 7-10
5 mg/kg once per day thereafter orally 250 mg per dose thereafter
BABESIOSIS Children OR
. 7-10 mg/kg IV OR
& 3 |Clindamycin e/ke 600 mg per dose 7-10
5% orally every 6-8 hours
o8
a -
Quinine 8 mg/kg orally every 8 hours 650 mg per dose 7-10
ROCKY MOUNTAIN . At least 3 days after the fever subsides and until evidence of clinical improvement is noted
Adults Doxycycline 100 mg every 12 hours N/A . . L
SPOTTED FEVER which is typically for a minimum total course of 5-7 days.
ROCKY MOUNTAIN . . 2.2 mg/kg body weight per dose twice Consult a pediatric infectious At least 3 days after the fever subsides and until evidence of clinical improvement is noted
Children under 45 kg Doxycycline ] . o S k o
SPOTTED FEVER daily, orally or IV disease specialist which is typically for a minimum total course of 5-7 days.
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